& e

af%@ é\/[

1190 RC 8 WHITE 2009 <2009><US><9975I7>

MASK, FENDERS
8099

Pos Part Number Description Additional Text Quantity
1 69008008000 FAIRING SCREEN HIGH 08 1.00
2 6900800100020A FR.FAIR.UP.PART L/S WS GL RC8 1.00
3 6900800200020A FR.FAIR.UP.PART R/S WS.GL.RC8 1.00
4 6900800300027A FR.FAIR.LO.PART L/S WHI.M. RC8 1.00
5 6900800400027A FR.FAIR.LO.PART R/S WHI.M. RC8 1.00
6 6900805200033A EXIT-AIR SHAFT L/S BL.MATT RC8 1.00
7 6900805300033A EXIT-AIR SHAFT R/S BL.MATT RC8 1.00
8 6900805000020A COOLER FAIRING L/S WS.GL. RC8 1.00
9 6900805100020A COOLER FAIRING R/S WS.GL. RC8 1.00
10 6900802200033 FRESH-AIR SHAFT L/S BL. MA.08 1.00
11 6900802300033 FRESH-AIR SHAFT R/SBL. MA.08 1.00




12 6900802100033 UP. FRESH-AIR SHAFT BL. MA. 08 1.00
13 6110801000030 FRONT FENDER BLACK 07 1.00
14 6900804300030A SIDE COVER L/S BL. BR. RC8 1.00
15 6900804400030A SIDE COVER R/S BL. GL. RC8 1.00
16 6900804100030A REAR FAIRING L/S BL. BR. RC8 1.00
17 6900804200030A REAR FAIRING R/S BL. BR. RC8 1.00
18 69008039000 REAR LIGHT ADAPTER R/S 1.00
19 69008038000 REAR LIGHT ADAPTER L/S 1.00
20 6900803100033 UPPER REAR END PANEL 1.00
21 69008016000 LICENSE PLATE BRACKET LO.PART 1.00
22 69008015000 LICENSE PLATE BRACKET UP.PART 1.00
23 61108045000 SPECIAL WASHER 6.00
24 014580060166 Cap head bold ISO 14580 M6x16 6.00
25 69008021080 clip nut M5 0.00
26 69008021060 special screw M5x17 0.00
27 60008008050 blind plug nut M5 WN16A 6.00
28 0025050166 HH collar screw M5x16 TX30 2.00
29 76503075000 Spread rivet cmpl. 6.2mm 2.00
30 0024060136 HH collar screw M6x13 TX30 2.00
31 58605083010 SCREW TORX M5X10 05 6.00
32 75008023000 Washer tail section UT D=14mm 6.00
33 31008060000 rubber grommet D=8mm open 2.00
34 0025080206 HH collar screw M8x20 SELF-LOCKING 4.00
35 6900300405001 WASHER MOUNT. REAR FAIRING 4.00
36 0081050161 EJOT PT SCREW K50X16 1451 4.00
37 69014078000 RUBBER SLEEVE 10X14X20 08 4.00
38 69007047050 PASSENGER'S SEAT PLATE KIT 1.00
39 0081040161 SCREW FOR PLASTIC K40X16 T20 10.00
40 0025060256 HH collar screw M6x25 TX30 2.00
41 69007028000 COLLAR BUSH. 6,2X10X21X14MM 08 2.00
42 0025060206 HH collar screw M6x20 TX30 2.00
43 69008020000 BUSHING LICENSE PLATE BRACKET 2.00
44 0025050206 HH collar screw M5x20 TX30 4.00
46 54603048100 clip nut M6 4.00
50 60012081200 license plate mouning plate FOR AUS ONLY 1.00
51 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00
52 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
53 0985060003 Self lock. nut DIN985-M6-A2 4.00
54 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
55 40006006000 WASHER 6MM 2.00
56 0125050003 WASHER DIN0125-A 5,3 2.00
57 0985050003 Self locking nut DIN 985 M5 2.00
58 58412080000 REFLECTOR RED EU+AUS 1.00
59 58412080050 BRACKET FOR REFLECTOR 1.00
60 60114010070 EDGE PROTECTOR 14X9,5X66 MM 06 1.00
62 62512081000 BRACKET SIDE REFLECTOR 06 ONLY FOR USA 1.00
63 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00
64 60012080000 SIDE REFLECTOR YELLOW 03 ONLY FOR USA, AUS 2.00
65 69012080050 BRACKET F. SIDE REFLECTOR L/S 1.00
66 69012080060 BRACKET F. SIDE REFLECTOR R/S 1.00
70 0081060121 EJOT PT SCREW K60X12 1451 2.00




71

69008003050

WASHER PA 8,3X12X5

2.00

72

0021040003

WASHER DIN9021-A 4,3

8.00




